

# CERTIFICATE OF FLAME RETARDANCE

ISSUED TO: MAINE BAY CANVAS INC.  
53 INDUSTRIAL WAY  
NUMBER: PORTLAND, ME 04103  
86107

DATE: 5-18-2015

THIS CERTIFICATE OF COMPLIANCE IS ISSUED TO VERIFY THAT THE ITEMS OR AREAS DESCRIBED BELOW ON THIS CERTIFICATE HAVE BEEN TREATED WITH FLAME COAT™.

FLAME COAT™ IS A CLASS A FIRE RETARDANT.

## Description of Material, Structure, etc.

16	YARDS OF SUNBRELLA 6008 BLACK, TREATED W/FLAMECOAT
30	YARDS OF SUNBRELLA 6001 PACIFIC BLUE, TREATED W/FLAMECOAT
40	YARDS OF SUNBRELLA 4993 BAYCREST PACIFIC, TREATED W/FLAMECOAT
	N.F.P.A. 701 SMALL SCALE, CLASS A. A.S.T.M.E-84, FLAME SPREAD: 10 SMOKE DENSITY: 25
	AFTER FLAME AVG: 0.0 sec, CALIFORNIA TITLE 19 SECTION 1237, CALIFORNIA TB 117E

12015

FOR INTERIOR & EXTERIOR USE

ISSUED BY:



521-F Eagleton Downs Drive  
Pineville, NC 28134  
(704) 543-0903



Director GA-1201.01  
(General)

Note: Fabrics and/or materials described on this certificate are intended for interior use unless otherwise stated. Due to the number of external forces that can diminish flame retardancy, this fabric should be periodically retested to insure it retains its effectiveness. We do not warrant the length of time that the fabric remains fire retardant. We do state that when it leaves our facility, it meets the stated code. Certificate void if material is exposed to open flame or extremely hot lights or electrical wiring.